

がん種	プロトコル名	薬剤	投与量	投与日	期間	催吐リスク
悪性神経膠腫	ベバシズマブ療法	Bevacizumab	10mg/kg	day1	14日間	最小度
悪性神経膠腫	ベバシズマブ+TMZ注療法	Bevacizumab	10mg/kg	day1	28日間	中等度
		TMZ	初回150mg/m ² 、以降200mg/m ²	day1-5		
悪性神経膠腫	TMZ注(75)+RT療法	TMZ	75mg/m ²	day1-42	70日間	中等度
悪性神経膠腫	TMZ注維持療法	TMZ	初回150mg/m ² 、以降200mg/m ²	day1-5	28日間	中等度
悪性神経膠腫	TMZ注(150)+IFN療法	TMZ	150mg/m ²	day1-5	28日間	中等度
		INF	300万単位	day1		
悪性神経膠腫	TMZ内服(75)+RT療法	TMZ	75mg/m ²	day1-42	70日間	中等度
悪性神経膠腫	TMZ内服維持療法	TMZ	初回150mg/m ² 、以降200mg/m ²	day1-5	28日間	中等度
悪性神経膠腫	ベバシズマブ+TMZ内服療法	Bevacizumab	10mg/kg	day1,15	28日間	中等度
		TMZ	初回150mg/m ² 、以降200mg/m ²	day1-5		